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Dimensic;: and Mass of Cast I-on Drain Pipes, Fitting and Their Jc
[BS 437 : 2008 Annex A2 to AJ (Clause 4.3 & 4.4)]
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Tust R port
Dimension and Mass of Cast Iro 1 Dr. in " ipr , Fitti 1g a 1d Their Joints
{BS 437 : 2008 Annex. 2to A (Cl ased.3 /. 4.4
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24 BT 29A %
E-mail: info@cistco.com.hk

Date of issue : 1 7-December 2020
Page 1 of 2 page(s)

Details as sunplied by customer

Customer : Cheung Hirg Foundry (HK) Limited

Address* 299 Pak Sha Tsuen, Kusg Um Road, Y ten I ng, Hong Konyg
Job title : -

Sample description : LN1060 x 75 Reducer witii
Manufacturer : Cheung Hing Foundry (HK) Limite !

Castco LRN : 201130-2285 DIM

Customer's ref. no. : --

Coniract no. : --

Brand name : CHF -§
/ Nominal bore: 100 mm
Nominal Length: --
Nominal Mass: 5.5 kg
—_— 100! i Type of joint: Flexible joint | o
CHF. %#f Laboratory test result
< 4 Date sample received : 30 Nove ac -2.20 Date of test : 01 Cecember 2020
BS431 S
< Dimensions Check
( Specimen no. :201130-2285
; Dimeasiciis | BS . auiremer. Product requirement fiom code Widsiied i valis
% g from tig, e - no. -
| 2 1 A | - 195 mm 197 mm
- Z H = 11 mm 10.84 mm
% —_— _l A . =
7 4 J - 80 mm 83 mm
/ Z oD 11" (+2 -1) mm 117 mm 117 mm
! T 26." mm 6.7 mm « 29 mm
X - 100 mm 10L mm
Yy 1 - 75 mm | 75 mn
s W - 110 mm | l1-mm
OD Ma s 5.5(-0.83) kg 5.'g | 5.5kg
Remarks : 1. Test re. It relates only to the specimen tested.
2. estresults  €the sample comply with the requirement of BS437 . 2108, Anu. * A2 to A9, Clause 4.3 & 4.«
(effec. of measu. -nent uncertainty has not been taken into account).
3. Samples >. “mi* 2d by : Asia Development (HK) Limited
4 Country of Onigin : China
A WIN AV = -2 4 J
= 1
|~"'1atory y \\"\\/JOM)
S S g i =1 3
Hh BB SRS | VIONG KA MAN
CAS™ CO TEST'NG CF*.(RE LIMITED | JYox Mg
Form No. PIPE DIM437_2008 T1 dd 31072019 o4

2 5 81 33 AFALE Y
Z AR T B P

BB M N #7 29
Tel: 2£.97 8333 2597 839|

s
Fax:

Date of issue : 18 Dece 1ber 020
Page 1 of 1 page

Details as supplied by clien.

Addr s :299 F. X Sh Tsven, Kung Um Road,

Jo' title:

Bicvdname: 1 f -

- house method b. - . on BS 437 : 2008 Clause 1)

C' stomer : Cheung, Hing Foundry (:." Limited

Samy ~ descr? tion : JN100 x 7. Redur :r with Flexible Joint

Manufactui. * - Cheung “'ing Foundry (HK) Limited

Test Certificate

Hyc mstatic ‘I« * on Cast Iron Pipe
s listed in the HOKZAS di
alCopy o the lablylstory's certi

tory of accredited laboratories
fied true copy is vali

DI

Castco L1 N: 201,:.71-2285 HYD

Customer's ref. no. :
Yuen Long, Hong Kong

£ tmetno.: -

Laboratory Test Resui

3. Country of Origin : China

Checked by: /ﬂ%\

| 2. Samples Submitted by : Asia Devei., ment (HK, " imitea.

Date received : 30 November 2020 Date of* st: 01 ' cember 2020
‘ |;pecimen 0. | 211130-2285

Actual in. -nal hydrostatic pressure apply (Ba.fl 35 I I D
| 2
| Sustain pericd “sec) 30 - @0

b

Tes\ "esult | Passed

Rer arks: 1. Test results relate only to the s, *cimen tes. 1 (effect of rieas reme t uncertainty has not been taken inito account).

)

=

SIT KWAN NING
Senior Supervisor
Form No. PIPE HYD In-house_T dd 03/06/2020 06

Certified by: __¢\ ﬂ?_

End of Report WONG KA MAN
‘Senior Manager

& BB 41 % JE 8733 343 4] P L 6 M . 6/F, Techno Centre, 33, On Kuj Street, Fanling, Hong Kong
FAH HEEBI30A E P21 4« 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
# B W H % 2 # 29A 3+ 29A, On Chuen Street, Fanl Hong Kong
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Web¢ita:wumicacton.com. bl
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m CASTCO TESTING CENTRE LIMITED CASTCO cAeTen TESTING CENTRE LIMITED =6~

£ & b B % B 8333 | 83, On Kui Street, Faning; Hong-Kong. " Tel : 2597 8333 & D49 B #7338 35, On Kui Street, Faning, “.ong Kong. | : 2597 8333
£ 8 8 % 2 #7129A3  29A, Cn Chuen Street, Faning, Hong Kong.' ' Fax: 2597 8399 & B0 B % 4 #129A%  Z9A, On Chuen Street, Farlin , Hone ... : 2597 8399 HAS 63
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Ti 5t R ‘port
Test Report Metallic Materials (Steel - S ruci 'r2 ) - " rinell Hai Iness Test
Metallic Materials (Steel - Structural) - 3rinell Hardness Test (BS EN 130 ¢506: Pait 1: .999)
(BS EN I£O 6506: Part 1: 1999) Date of issue *38-Dacember 2020
Date of issue : 18 L ecember 2020 Page 2 of 2 pages .\ _CastcoLRN: 201130-2285 BH
Page 1 of 2 pages Castco LRN : 2 Test resulis:
Details as supplied 5y customer: Indentation lndentat.icn-'i ety [n¢ 23t “ion means Correxponding
(2 directi ns) L hardness value Results
Customer : Cheung Hing Foundry (HE.) Limited Customer's ref. | 0. () (0} (HB)
Address : 299 Pak Sha Tsuen, Kung _m Road, Yuen Long, Hong Kong Contract no. : - 1 4.15 4.15 41 210 Passed
Tob titl 2 4.17 110 4.4 213 Passed
ob title : —
3 420 4.1, 217 | 210 Passed
Test piece descriptict : DN100 x 75 Feducer with Flexible Joint |
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4 I
Test piece no.: 1 =
Test results:
Date received : 30 November 2020 Datz of test : 5 December 2020
Test specimen thickness : 9.26 mm Test temperature : 20 °C
Sketch of Test locations |
Lt = P
1 2 3 | 1 . R
O (& O L | - L L
T iting Teck vique : Brinell hardness
1. Hardness scale : HBW10/3000
*  Force/diameter ratio : 30
3. . ~ad symbol : Newton
A, Hc dtime: 128
5. 7 alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth
l Rem urks' 1.7 st esults relate only to the specimen tested (effect of .ieasurement . ~~ertainty has not . n taken into account).
—— —— — —2 _Samr es Submittad bk Tieazzl & (LT Y . -
— Nap ooy K. L =
C #BhHERXE TS TRAE | )
Form No. NDT(ST) BH_MTL_T1 Jd 06/112018 ne g = < \ J,
LAS',CO TEST'NG CF”. (RE LIMITED b = S\l |
&b 8 % B B335 35 On Kui O'eet, Fanling, Hong Kona. — Tel:2507-6355 WONG KA MAN
&0 &2 B29A% 20 Co ChucirG 8 Fanling, Hong Kong.  Fax: 2597 8399 Senior Manager
(1Y U@ Castco.com.hk Wer.™* . wyv.  castco.c. m.hk =
Tes. Report —
credite soratory (Reg. No LLAS 032) u . . - . ies as listed in the HOKKAS directory of sccredited laboratories.
s wcorstioed s apgratony (R Mo HQpLAS 022) wiewa. > Materials - .’ ~ns le Test of Metallic Mater als Fiiin o or the ablphory's comiiod ot copy el

port shall not be repriduced except in full, without writtd

(BS EN 10002-1 : 2001)

Date of issue : 18 Decembe 2020

Page 1 of 1 page Castco 1 IN : 2. 1130-2285 TEN
BI I Details as supplied by cu: ‘omer BI I

Customer : Cheung Hing Founa. * (HK) Li: *ted Customer’s Ref. No. : --
Addr 5 :299 Pak _" 2 Tsuen, Kung ¢ ~ Road, Yuen Lonc Hong Kong

Ce itract N= Job Title : -~
srigin - copper tub : - Supplier : -~
Grad & Form of co' per tube product : - Location in we='=+

No. « Type of spe umen ¢ pplied . * no. DN1( s x 75 Reducer with Flexible Joint

. ~ceptance 5 '+ sard : I 3 437 : 2008 Clause +.5 Table 4 Nomi al thic ;ness: 1 .82r m

Laboraw v Test Re. It

Date Received : - Novembe: 7020 Date Tested : 05 Dec mber 2o -0
Tensile Test _
!! Type Org. X-sect | Org. Gar ! “ald Tensuc | Position
l' apecimen | Grade & Width Thickness Area L igth S cngth Strength | Elongation of Remark
| Identity Prepar'n (mm ) (mm) ( mm’) +B’ a) ( MPa ! (%) Fracture
S A g = 850 | 182 | 1004 | ‘ 12 - valid |-
2285 i
L R’/ TEN
! Remarks : ———
I 1. =gends : A - Proportional ; B = Nen - proportiona: M - Machined ; N - Unmachined ;

+ This measurement is 'invalid' which relates to the pu. “ion of fra. re only.
- Test esultsrelate only to the specimen testr ..
3 Test zsults comply with 534372 2008 C.. 4.5 Teble « “~ffict of measurement unce tainty as not been taken into account).
« Samr sles Submitted by : Asia Development (HK, * imited.
5. C untry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Limited.

%2 l'"'\ U"f‘/i\

Checked by : Approved Signztory :
il WONG KA MAN
Supervisor End of Report Seziior
Form No. ST BSEN 10002-1_2001 T2 dd 12/0572017 05
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in fi ll(ml AS, umnm ed laboratories,
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copyar.the. | scartif al




£ %A RP S AR A D CASTCO R ST HB=
CAS3TCO TESTING CENTRE: LIMITED CASTAD TESTING CENTRE LIMITED ns’

& & #733%F 35, On Kui Street, Faning, .ong Kong. |- 2597 8333
Test Report &4 W A #729A%  Z9A, On Chuen Street. Farlin , Hone .. Fr . 2597 8399 HOAS o5
. . A . o . -mail: info@ A We 0Tt Tk
Dimensici: and Mass of Cast I-on Drain Pipes, Fitting and Their J( Eman; IntoQopsiooicomhic [ ereie: W W Dol TRy
[BS 437 : 2008 Anrex A2 1o AJ (Clause 4.3 & 4.4)] % stk epor’
Dimension and Mass of Cast ‘rcn D1 vir Pip s, Fiti ng . nd Their Joints
Page 2 of 2 pages) Castco LRN : 20117 [BS 437 1 2008 Arnex \2to A) (C ause 4.3 & 4.< )]
Date of issue : 17-Beeemher 2020
Appendix Page 1 of 2 page(s) b Castco LRN : 201130-2286 DIM
Details as s:upplied by customer
Customer : Cheung Hing Foundry (HK) Limited Customer’s ref. no. : --
Address-: 299 Pak Sha Tsuen, Knng UmRoad,  uen " .ong, Hong Kon
Job title : - Contract no. : -
y’1 Sample description : DN150 X /5 Reducer with 1 &xit:
I i Manufacturer : Cheung Hing Foundry (HK) Limit. 4
Y Brand name : CHF - 4%
Nominal bore: 150 mm
Nominal Length: -
Nominal Mass: 7 kg
s viama (R Type of joint: Flexible joint
g = Laboratory test result
1 4 H Date sample received : 30 Nov .mu r 220 Date of test : 01 December 2020
cH -‘%'—. Dimensions Check
Bspas ' Specimen no. : 201130-2286
== e=gr>3
— l — Dimensions l BS: 1311remem Product requirement from code Measured mean value
from fig. - - no. -
=1 7 I .
= ]
™ ’ A ] - 210 mm 212 mm
; H | - 10 mm 9.99 mm
7z J - 80 mm y 78 mm
OD 1 7(+ ~1)mm 171 mm 170 mm
; — j NS Ak _—
l T 27 mm 7.7 mm 55 mm
X [ - 150 mm 15, mm
: ; - 75 mm | 75 mu
X 1 - 110 mm I 112 mm
7l Ma s 7(-1.05) kg Tog, | 12kg
: D Remarks: ' Testres 't relates only to the specimen tested.
2. 1.t results « “the sample comply with the requirement of BS437 : .08 Annc A2 to A9, Clause 4.3 & 4
(effec. ~f measu' .ment uncertainty has not been taken into account).
3. Samples S."m' ted by : Asia Development (HK) Limited
¢ Country of Origin : China
AL AN~y & )
| 4 ]
N )
|>,‘1nawry: » ! \\J\VJ l/lﬂ
= 0k gand A - 1
AS co 1£ 7 =) 'J(‘-%l Ry TR N E | WONG KA MAN
= e CAS™ CO TES 7'NG CFE*.(RE LIMITEL | Senior Manager

Form No. PIPE DIM437_2008 T1 dd 310772019 04 |

Test Certificate

&b % 2B 33 WAALEY
§85 BE R B30 H ¥ Py Hiostatic Tox A
5 . static ‘I« * on Cast Iron Pipe
oA D OB OR 2 82 = 7 e hies as listed in the HOKZAS dircctory of accredited laboratories.

ertificd truc copy is valid

Tel: 2697 8333  Fax: 2597 839 \~ house method b. - . on BS 437 : 2008 Clause 1) iginalcopy o the labftory's

Date of issue : 18 Dece 1ber . 020
Page 1 of 1 page y | | Castco Li N: 201:.1-2286 HYD -

Details as supplied by clien.

C stomer : Cheung, Hing Foundry (:.™ Limited Customer’s ref. no. : -
Addrr s : 299 F. % Shi Tsnen, Kung Um Road, Yuen Long, Hong Kong

Jo! title: -~ £ oretno. -
Samp. * descri tion : JN150 x 7. 2edur .r with Flexible Joint

Biodname: Cj § -4

Manufactur. - * Cheung . "ing Foundry (HK) Limited

Laboratory Test Resul:

Date received : 30 November 2020 Date of * st: 01 D cember 2020

‘ [;pecimen 0.

211130-2286

Actual in. -nal hydrostatic pressure appiy (Ba.. l 35

L
O

| Sustain peric

'Te5| ‘esult , Passed

Rer arks: 1. Test results relate only to the s, ~cimen tes. 4 (effect of meas reme' : uncertainty has not been taken into account).
I 2. Samples Submitted by : Asia Develc, ment (HK, " imitea.
3. Country of Origin : China

]
Xl woty

Checked by: - Certified by:
Sl;ﬁ:ﬁzn‘ﬂ?ﬁ End of Report WONG KA
Form No. PIPE HYD In-bouse_T dd 03/06/2020 6 Senior Manager

F4 8% B 833 844 .2 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
&0 £ JE #1305 87 ¥ .2 L - 1/F, Sun Ling Plaza, 30, On Kui Strest, Fanling, Hong Kong.
% & B B % & B 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Websita mmpascton.com hi




CASTCO TEESTING CENTRE LIMITED

& B 8 % BT 33%E [ 33, On Kui Street, Faning; Hong-Korg. " Tel : 2597 8333
&4 8 % 2 #29A%F  29A, On Chuen Street, Faning, Hong Kong.  Fax: 2597 8399
E-mail: info@castco com.hk Wlebsi‘e: www.castco.com.bk

Test Report

Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN I$0 6506: Part 1: 1999)

Date of issue : 18 L ecember 2020
Page 1 of 2 pages Castco LRN : 2

Details as supplied 5y customer:

Customer : Cheung -ing Foundry (HE) Limited Customer’s ref. |
Address : 299 Pak Sha Tsuer, Kung {m Road, Yuen Long, Hong Kong Contract no. : -~
Job title : -~

Test piece descripticn : DN150 x 75 Feducer with Flexible Joint
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4

Test pieceno.: 1

Test results:
Date received : 30 November 2020 Dat: of test 1 €5 December 2020
Test specimen thickiess : 9.48 mm Test temperzture : 20 °C

Sketch of Test locations

F B B % B B33 33 On Kul eet,

HKAS has accredited this layeratory (Reg. No, HOELAS 032) o
“This report shall not be reproduced except in full, Without writtd]

Date of issue : 18 Decembe 2020

Page 1 of 1 page

B I I Details as supplied by cus ymer

Customer : Cheung Hing Founa. - (HK) Li.. “*ad

Ce tract N Job Title : -
Jrigin { copper tub : --
Grac & Form of co per tube product : —
No. & "ype of spr .imen ¢ upplied : . ~0. DN1” ) x 75 Reduc:

o cceptance s, -~ dard : ' 3 437 : 2008 Clausc +.5 Table 4

& B B E 2 B 29A% 20 Or “hueirsu A, Fanling, Hong Kong.  Fax: 2597 8399
Eall iio@castco.comhk  Web." : ww ' castco.co n.hk

Addr s :299 Pak 5. » Tsuen, Kung L. Road, Yuen Lon', Hong Kong

BhHABR T AR
c A s T c 0 cAeTAn TESTING CENTRE LIMITED

FAn-$ % B #7333 35, On Kui Street, Fanling, ".ong Kong. °l : 2597 8333
F B A B A B129A%  Z9A, On Chuen Street, Farlin , Hone ... 7.1 2597 8399
E-mail: info@castco.comhk  WeDsile: Www Casic: rrihk
T: st R :port
Metallic Materials (Steel - £ ‘ruc. 'z ) - "rinell Hai dness Test
(BS EN.ISO ( 506: Part 1: .999)

Date of issue 18-D2cember 2020

Page 2 of 2 pages o Castco LRN : 201130-2286 BH
Test resulis:
Indentation lndenmfion y E In 2nu ionimeans Coieponding
o 2 djrect‘ ns) o hardness value Results
o | ; (HB)
| 416 e =5 209 Passed
2 420 21 | 205 Passed
3 4.18 4.1 | .16 211 Passed

T sting Teck vique : Brinell hardness
1. Hardness scale : HBW10/3000
*  Force/diameter ratio : 30
nad symbol : Newton
H .dtime: 12§
* alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth
Rer arks 1.7 :su esults relate only to the specimzn tested (effect of neasurement . ~certainty has not  en taken into account).

@ W

l_ e 2 Qamu L TONE R 1 PIT TN 2 -

oo NBTST LTS T Mosaon. ) s | G B e f R E
e (LERNEOL  asicO TES 7NG CFTRE LIMITED

Fanling, Hong -Kang. Tl 2557 6333

WONG KA MAN

Tes: 2eport

tis as listed in the HOKZAS directory of accredited laboratories.

letan. Materials - 1 ‘n .le Test of Metallic Mater als iginal Copy o the labtvatory's certified true copy is valid.

(BS EN 10002-1 : 2001)

Castco L N : 20 '130-2286 TEN B I I

Customer’s Ref. No. : —

Supplier : --
Location in v *
er with Flexible Joint

Nomi al thi- <ness: | .56 m

Laboraw. » Test Res. '
Date Received : ~* November ~920

Tensile Test

Date Tested : 05 Dec mber 2120

+ This measurement is 'ivalid' which

. Test esults relate only to the specimen test: 1.
+. San )les Submitted by : Asia Development (HK, * imited.

5. C antry of Origin : China
-. Manufacturer : Cheung Hing Foundry (HK) Limited.

Checked by : /47*

I Test esults comply with BS437.:2008 C.. * 5 Table 4 *ffzct of measurement unce tainty as not been taken into account).

%) T
!! Type Org. X-sect | Org. Ga o Sld Tensilc T Position
I Specimen | Grade & Width Thickness Arca L agth € cength ' “trength | Elongation of Remark
Identity Prepar'n (mm ) (mm) (mmz) mm (M.a) I ( MPa (%) Fracture
N —
a.
et = 7.84 156 | %53 l ‘ 24 l % Valid -
|

" l___ [ [ audl I E N

i Remarks : e
1, . »gends : A - Proportional ; B - Non - proportionar , M - Machined ; N - Unmachin<d ;

relates to the po. ion of fra. nre only.

b&h-\\,ﬁl‘ﬂj‘

Approved Signitory :
SIT KWAN NING
Senior Supervisor End of Report WONG KA MAN
Seziior Manager
Form No. ST BSEN 10002-1_2001 T2 dd 12/05/2017 06
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as histed an i IOKLAS directo ed laboratories,
d.

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy-s




&R R SRR A E
CASTCO TESTING CENTRE LIMITED

| CASTCO|
Test Report

Jimensici; and Mass of Cast I-on Drain Pip:s, Fitting and Their J({
[BS 437 : 2008 Anrex A2 10 AV (Clause 4.3 & 4.4)]

Page 2 Castco LRN : 201173

C co #Fh - E RS A RN F
CASTAN TESTING CFNTRE LIMITED

Fob 45 B #7333 37, On Kui Street, Fahlng, “.ong Kong. °l : 2597 8333
% i o8 B % 4 #729A%%  Z9A. On Chuen Street, Farlin , Hone i F7 .: 2597 8399

Weosiie: WWW LasICo.corihk

T st R port
Dimension uand Mass of Cast Irc 1 Dr "in * ipe ,, Fitt. 1g  1d Their Joints
{BS 437 : 2008 Annex ‘2to~" (C) use4.3..4.4 |

E-mail: info@castco.com.hk

of 2 pages)

Date of issue : 17.Deceniver 2020

Page 1 of 2 page(s)

Castco LRN : 201130-2287 DIM

Appendix
Details as supplied by customer

Cuztomer : Cheung Hing Foundry {(HK) Limited
Addresz
Job title : -

Sample description : IN150 x 100 Reducer with “levit '« Joint
Manufacturer : Cheung Hing Foundry (HK) Limit.

Brand name : CHF - &

Nominal bore: 150 mm

Nominal Length: --

299 Pak Sha Tsuen, Kung Um Road, Y sen L .ng, Hong Ko

Customer's ref. no. : -

Contract no. : -

“ cHN LA | ) 'Nominalvlv'iass: 8 lfg .
Type of joint: Flexible joint
—_ - 1;;)(;;0 — ;almralogz Iesl‘re.wfll ._ B '
—-CHIF-¥ = ate sample received : 30 Nove .2 20 Date of test : 01 Lecember 2020
] BS437 Dime'miam‘ Check
a1 | — —— - Specimen no. :201130-2287
-:( Dimensions I B;[::f?::i‘ Product requ:;n-fnl fibm code Mcasured mean value
i A —I___ - N 210mm 212mm
F H L___ - 14 mm b 12.00 mm
J - 80 mm 82 mm
19 oo :__szl)mm 171 mm ~ I Ulmm
I T 27 mm 7.7 mm - 76mm
H )( X - 150 mm . _15.om
I Y ! - 100 mm | 10l m.
OD ___‘I - _l4l)mm | 14, mm
| Me s 8(-12) kg s | 8.4kg

Form No. PIPE DIM437_2008 T dd 31912019

Fbb BR3P
85 W 303857 ¥ P
F b 8 £ & 29
Fax: 2597 839

Tel: 2697 8338

BB

Remarks : 1. Test re it relates only to the specimen tested.

3. Samples _ hmit
~ Country of Ori|

n : China

- house method . - . on BS 437 : 2008 Clause 1)

Date of issue : 18 Dece 1ber 020

Page 1 of 1 page Castco Li N: 201,:.1-2287 HYD

2. »stresults ~f the sample comply with the requirement of BS437 . 7008, Anw. ¥ A2 to A9, Clause 4.3 & 4.«
(eftec of measu. *ment uncertainty has not been taken into account).
2d by : Asia Development (HK) Limited

}

—_— — o >

l_':natory. 2 \\"\\/j“/i\‘

B R R TSRA | WONG KA MAN

- - . N mior Manay
UAS™ CO TEST'NG CEM (RE LIMITEL | oy
Test Certificate
Hyw static ‘I« * on Cast Iron Pipe

ties as listed in the HOKZAS directory of aceredited laboratorics
iginalcopy or the labdtory's certified true copy is valid

DI

Details as supplied by clien.

C stomer : Cheung, Hing Foundry (.."") Limiter Customer’s ref. no. : -
Addrr s :299 k. Sh Tsven, Kung Um Road, Yuen Long, Hong Kong

Jo' title: - £ tetno. -
Samy, "~ descri tion : JN150 x 1.” Red: zer with Flexible Joint

Biovdname: ¢1 f -

Manufactui. - - Cheung "'ing Foundry (HK) Limited

Laboratory Test Resuu

Date received : 30 November 2020 Date of * st: 01D cember 2020

‘ ';pecimen 50, l 211302287
Actual in. *nal hydrostatic pressure appiy (Ba‘j! 35 I I D
i Sustain pericJ “sec) 30 ~ | | e
3
ITem “esult | Passed

B8 5% £ #3387 4] P2 6 4% . 6/F, Techno Centre, 33, On Kuij Street, Fanling, Hong Kong.
A4 41 % B #7530 5847 ¥ 4.0 1 4 « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
£ & B ¥ % 2 # 29A % - 29A, On Chuen Street, Fanling, Hong Kong
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webslite: . casten.com. bl

Rer arks: 1. Test results relate only to the 5, ~cimen tes. 1 (effect of meas reme' ¢ uncertaiity has niot been taken into account).
| 2. Samples Submitted by : Asia Deveic, ment (HK, ' imitea.
3. Country of Origin : China
‘32
Checked by: /% Certified by: \\ 4\ Vs “"]
L mdotRga |
o ING KA
Form No. PIPE HYD In-house T &4 03/06/2020 06 Senior Mmgh:AN




" & RF S H R A E
CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

| CASTCO

£ 8 8 R BEIH
FAENBERE29A%

E-mail: info@castco com.hk

33, On Kui Street, Faning; Hong- Kong.
29A, On Chuen Street, Farling, Hong Kong.
\Websi e: www.castco.com.bk

Test Report

Metallic Materials (Steel - Structural) - 3rinell Hardness Test
(BS EN IS0 6506: Part 1: 1999)

a7 338
Fh MR LSH29A%
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33, On Kui Street, Faning, ".ong Kong.
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hk

T: st R :port
Metallic Materials (Steel - £ ‘ruc.wr? ) - ".rineli Ha dness Test
(BS EN IS0 « 506: Puit 1: 1999)

Date of issue .12 December 2020

Date of issue : 18 [ ecember 2020
Page 1 of 2 pages

Page 2 of 2 pages

Castco LRN : 201130-2287 BH

Details as supplied 5y customer:

Customer : Cheung ing Foundry (HE) Limited
Address : 299 Pak Sha Tsuer, Kung L m Road, Yuen Long, Hong Kong

Job title : -~

Test piece descripticn : DN150 x 100 Reducer with Flexib ¢ Joint
Acceptance standarc : BS 437 : 2008 lause 4.5 Table 4

Test piece no.: 1

Castco LRN : 2 Test resulis:
Indentation Indentation ¢ amete e — Correzponding
g (2 direct’ ins) o '_ g hardn Results
Customer's ref. n e {mm, (n =) (B
Contract no. : 1 4.19 4.10 211 Passed
2 4.19 117 > 209 Passed
3 421 4.1. J £19 208 Passed
T
|

Test results:
Date received : 30 November 2020

Test specimen thickness : 9.48 mm

Datz of test : 05 December 2020

Tes: temperature’: 20 °C

Sketch of Test locations

F |

::t_j:_'_ A

a1 <-

L

o

>

6.

Form No. NDT(ST) BH_MTL_T} 4 06/11/201% 6

T sting Tecinique : Brinell hardness

Hardness scale : HBW10/3000
Force/diameter ratio : 30
2ad symbol : Newton
He d time: 128
¢ alibration with reference block prior to testing : Accept
Surface finish : clean, smooth

l Rer urks: 1.7 st “esults relate only to the specimen tested (effect of .ieasurement . ~certainty has not . - :n taken into account).

A Ain 7 LI e ad

— —— — —2 Sanu esSut

HKAS has accredited this lajoratory (Reg. No. HOLLAS 032) u
This report shall not be reproduced except in full, Without writt

BH

A% #7338 35 On Kui “treet, Fanling, Hong Kona; . Tal:
&b B %2 Bi29A% 2o e ShucieG. 4 Fanling, Hong Kong. Fax:
o@casico.comhk  Weu. " : wy. v castco.. m.hk

Tes. Report

wicra.”~ Materials - "~n-.le Test of Metallic Mater als

(BS EN 10002-1 : 2001)
Date of issue : 18 Decembe 2020
Page 1 of 1 page

&R Tw T RAE
LAS'.CO TEST'NG CF”. RE LIMITED

-
i ,

)
aatory _Q>?_\ Ul oM

26676555 4
2597 8399 w%::;KM:‘:\:AN

ies as listed in the HOKFAS directory of accredited laboratories.
iginal <opy or the labdstory’s certified true copy is valid.

Castco . RN : 2 '1130-2287 TEN

Details as supplied by cu. ‘ome;
Customer : Cheung Hing Founc. v (HK) Li ited
Addr s :299 Pak . a Tsuen, Kung « » Road, Yuen Lon’, Hong Kong
Cr atract N~ - Job Title : -
Jrigin  { copper tut :--
Gracd & Form of co per tube product : -
No. .« Type of spr .imen < .pplied . * no. DN1J x 100 Reducer with Flexible Joint

“~ceptance - ~ Jard : 7 3 437 : 2008 Clause 4.5 Table 4 Nom?*

Labora.. ~v Test Ke. It
Date Received : . 2 Novembe. 2020

Tensile Test

Customer’s Ref. No. : -

Supplier : -~

Location in wn==« —

Date Tested : 05 Dec mber 2. 20

J BH

althi ness: ) .25-m

I
!l Type Org. X-sect| Org. Ga» ield Tensuv Position
v
I Spacimen | Grade & Width Thickness Area L agth l € rength | Strength | Elongation of Remark
| Identit Preparn | (mm) (mm) (mm®) mm, [ (Ma) | (MPa (%) Fracture
___.L.' L T i
205.70- .
N 9087 = 8.07 11.25 ; 90.69 3 l e ’ 3 L - Valid -
1
L — - [EN
Remarks : _————
1. egends: A - Proportional ; B -Nen - prorortiona. M - Machined ; N - Unmachin:d ;

+ This measurement is 'invalid' which rilates to the pc *tion of fra *ure only.

Test -esults ielate only to the specimen test 1.

 Test esults comply with B5-437.: 2008 C. 4.5 Table » “=ffect of measurement unc. tainty 1as not been taken into account).

+. San )les Submitted by : Asia Development (HK, " imited.
5. C untry of Origin : China
“. Manufacturer : Cheung Hing Foundry (HK) Limited.

B

Checked by : Approved Signatory :
SIT KWAN NING
Seaior Supervisor End of Report WONG KA MAN
Senior Manager
Form No. ST BSEN 10002-1_2001 T2 84 121082017 3

Q\\V\\Jﬁ)\/l\

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in tig HOKLA.
This report shall not be reproduced exceptin full, without written approval from this laboratory. Only the original copy.ar.the.lahora

el laboratories,
sxakd,
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Test Report
Dimensici: and Mass of Cast I -on Drain Pipes, Fitting and Their Jc
[BS 437 : 2008 Anrex A2 to AV (Clause 4.3 & 4.4)]

EhHREPOHRAS
CcASTAD TESTING CENTRE LIMITED

. ! : 2597 8333
F: «: 2597 8399
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RS

HOQAS 032

TEST

CASTCO
£n an
29A %
E-mail: info@cjstco.com.hk

3%, On Kui Street, Faning,

29A, On Chuen Straet, Farlin |
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T st R :port

Dimension and Mass of Cast Irc 1 Dr vin " ipr ,, Fitt. 1g = 1d Their Joints

{BS 437 : 2008 Annex ‘2to~ (C) used3. .44 |

ong Kong,
Hon*

Ny

Page 2 of 2 e ) Castco LRN : 2011
e page ) Date of issue : 20 November 2020
‘Appendix Page 1 of 2 page(s) Py Castco LRN : 201106-2813 DIM
Details as supplied by customer
Cuztomer : Cheung Hing Foundry (HK) Limited Customer's ref. no. : --
Addresz ; 299 Pak Sha Tsuzn, Kung Um Road, Y 1en I ng, Hong Keng
Y 1 Job title : - Confract no. : -
Sample description : [IN2Z5 % 106 Reducer wid “lexit "« Joint
\, Manufacturer : Cheung Hing Foundry (HK) Limit. 1
- Brand name : CHF -
Nominal bore: 225 mm
Nominal Length: --
Nominal Mass: 16 kg
— | —]— 44— Type of joint: Flexible joint
] [ | 1 I (e Laboratory test result WA
- O 3
? L7 H Date sample received : 05 Novr a2 20 Date of test : 07 Ncvember 2020
/) “ Dimensions Check
P no. :201106-2813
? L 2 ///////
< 5 //’ Dimensions | BS . ~quiremer. Product requirement ficm code Y —
T 7‘ ; from i 're - no. -
,/ < A l - 230 mm 235 mm
72 Z H = 14 mm 14 mm
/) 4 | /4 ;
% ; ] - 76 mm 76 mm
7 SN —
; ; oD 234 (*2) mm 254 mm 254 mm
/j : Y 210 . mm 10.2 mm 1" 47 mm
i P I 4 X 22 4mm 227 mm 23.mm
Y ! ~99mm 100 mm | 102 mu
Prah X h 1 - 138 mm | Law mm
M s 16 (-2.40) kg It 154kg
oD - 5
— e

1. Testres. 't relate only to the specimen tested.
? Test results . °* . sample comply with the requirement of BS437 : 2008, Annc. A2 to As, “lause 4.3 & 4.4

(3]
LAS'.C

Form No. PIPE DIM437_2008 T1 dd 3110772019

Date of issue : 20 Nove nber 020
Page 1 of 1 page

Details as supplied by clien

C: stomer : Cheun, Hing Foundry (.") Limited

Jo' title: -

b ~dname: ¢y F -

Manufactu, - : Cheung "fing Foundry (HK) Lim

l 3. Se ., les Submitted by : Asia Ds

\ *-house method 1. *< . on BS 437 : 2008 Clause 1)

Addr,5:299 + kSh Tsuen, Kung Um Road, Yuen Long, Hong Kong

Sam, '~ descri tion: JN225 x 171 Red' :er with Flexible Joint

(effect of measurement uncertainty has not been taken into ac~=nt),

\
!
S\ \J‘l"\\
T

| WONG KA MAN

(NN

B R T R A

O TESI'NG CF”.RE LIMITED o el

Senior Manager
Test Certificate

Hy"ostatic 1.t on Cast Iron Pipe

ties as listed in the HOKLAS dis
sal €opy or the labivitory's

tory of accredited laboratories.
ified true copy is v

DI

Castco L."N: 201.76-2813 HYD

Customer’s ref. no. : -

Contract no.: -

ited

Laboratory Test Resuw

Date received : 05 November 2020

Date of * st: 07 N ,vember 2020

Form No. PIPE HYD In-house_T 4 03/0672020 06

&3

& 9 JE 7 3

& & B & £ 2

44| .2 6 4 . 6/F, Techno Centre, 33, On KuiStreet, Fanling, Hong Kong,
BEBHI0O®ME P
#7 29A 3% * 29A, On Chuen Street,
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk  Web#fite

‘ |;pecimeln n0. | . 11106-2813
I:\clual 1. *mal hydrostatic pressure appiy (be ‘I 3.5
i Sustain peri d fsec) 30 S —
L
Tes. resalt I Passed
Rer arks : 1. Test results relate only to the s, ~cimen tes. 4 (effect of mea urem¢ 1t uncertainty has not been take:i into account).
I 2. Samples Submitted by : Asia Develo, “ent (HK, ™ imited
3. Country of Origin : China
Checked by: Certified by: __ _%( \l 2\ \,J”’\A A
= SITKWAN NING ]
Senior Supervisor End of Report WONG KA MAN
Senior Manager

> | # - 1/F, Sun Ling Plaza, 30, On Kui'Gireet, Fanling, Hong Kong.
Fanlir Hong Kong

swpaston. nam by
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33, Om“Kui Street, Faniing; Hong—Kong.
Websife: www.castco.com.hk

T'est Report
Metallic Materials (Steel - Structural)

(BS EN I$0 6506: Part 1:

Date of issue : 20 November 2020
Page 1 of 2 pages

CASTCO TESTING CENTRE LIMITED

29A, Un Chuen Street, Faniing, Hong Kong.

- Brinell Hardness Test

F R D E

CASTAN TESTING CENTRE LIMITED

T &R P SRR

REEZ
RS

Tel : 2597 8333 H-4 822 & #7333 37, On Kui Street, Fahing, 'ong Kong. : 2597 8333
Fax: 2597 8399 F A B4 B129A%  Z9A, On Chuen Street, Farlin , Hone "o : 2597 8399 HMAS 0
E-mail: info@custco.com.hk  WeUsiterwwwivasico hk e
T stR :port

Metallic

1999)
Date of issue : 20 Noveriber 2020

Materials (Steel - £ ‘ruc.ars ) - "rineli Hai dness Test
(BS EN SO « 506: Part 1* .1999)

Details as supplied by customer:

Customer : Cheung Hing Foundry (KIX) Limited

Address : 299 Pak Ska Tsuen, Kung Um Road, Yuen Long, Hong Kong
Job title : -

Test piece description : DN225 x 100 Reducer with Flexible Joint
Acceptance standard : BS 437 : 2008 "lause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 05 Hovember 2020

Test specimen thickaess : 6.98 mm

Datz of fest :

Test temperzture : 23 °C

Sketch of Test loca ions

Page 2 of 2 pages — Castco LRN : 201106-2813 BH
Castco LRN : 2 Test resulls:
[ Indentation « iame :r i3 K Corresponding
Customer's ref. n lnde:;anuu {@-digerti ns) i "em?:;rl;meaﬁs hardness value Results
Contract no. : - ) (mm) e 2 e (HB)
1 2.10 2.11 LD 205 Passed
2 2.11 2N 2.10 Passed
3 2.05 § 2.00 : 2.025 223 Passed
14 November 2020 < I
I
— YU 77N AN

——\ N}

1

" old time

2.
3.
4
5.

s

Form No. NDT(ST) BH_MTL_T1 44 06/1172018

o@CE:

HKAS has aceredited this laporatory (Reg. No. HOLLAS 032) u
This report shall not be repreduced except in full, Without writte

Page 1 of

BH

Customer : Cheung
Addr s :299 Pak .

Ce stract N~

F A8 E A H20A35%

Jrigin  ( copper tut :

Grac & Form of co per tube product : -

- ~ceptance . v sard : T 3 437 : 2008 Clause +.5 Table 4

33, On Kui «‘weet, Fanling,-Hong Kana
29 ki Su &1, Fanling, Hong Kong.

huen

Web. * . ww castco.com.hk

Cin

Fax: 2597 839
stco.com.hk

Tes. Report
» Materials - .~n¢ le Test of Metallic Mate
(BS EN 10002-1 : 2001)

Date of issue : 20 Novembe 2020
1 page

Calibration with reference block prior to testing : A
Surface finish : cleas; sinooth

L S SN
LAS".CO TES 'NG CF’.TRE LIMITED

557 6333

Castco L RN : 2 1106-2813 TEN

Test. = Techni, e : Brinell hardness

Hardness scale : HBW5/750
Torce/diameter ratio : 30

Le ud symbol : Newton

1128

-

cu *ainty has not >een taken into account).

K
Al

-
> 032

a2
iy

WONG KA MAN
Senior Manager

9

ties as listed in the HOKIAS directory of aceredited laboratories.
Figinal <opy or the labdsitory's certified true copy is valid

r als

Details as supplied by cu. ‘ome)

Hing Founa  (HK) Li: ‘ted
"4 Tsuen, Kung « » Road, Yuen Lon- . Hong Kong
Job Title : -

Supplier : -~

No. ¢ Type of spr .imen < .pplied . * no. DN2”, x 100 Reducer with Flexible Joint

Customer's Ref. No. : -

Location in o'«

Nomi al thic mess: 7 ,5m

BH

Test esultsvelate

Checked by : %

Form No. ST BSEN 10002-1_2001 T2 4d 12/08/2017

+ This measurement is ‘invalid' which relates to the po tion of fra *ure only.

only to the specimen teste ..

< Test esults comply with BE-437.: 2068 C. 4.5 Table -, “~ffect of measurement unc: ainty 1as not been taken into account).
+. San )les Submitted by : Asia Development (HN, " imited.
5. C untry of Origin : China

. Manufacturer : Cheung Hing Foundry (HK) Limited.

Approved Signitory

: §2 \lu W”/V\?

Labora.. ~v Test Re. It
Date Received : . S Novembe. 2020 Date Tested : 14 Nov mber 2. .0
Tensile Test _
!! Type Org. X-sect [ Org. Gar ! “ield Tensue Position
|' Specimen | Grade & Width Thickness Area L I S .ength | Strength | Elongation of Remark
| Identity Preparn | (mm) (mm; (mm*) _mm _J;(w a) I (MPa (%) Fracture
| 1
I Rl - - 7.87 785 1 eum l I 19 - valia |/, -
L - | o/ TEN
| Remarks : el ————
I 1. egends: A - Proportional ; B -Nen - prorortiona. M - Machined ; N - Unmachined ¢

SIT KWAN NING

Senior Supervisor

End of Report

WONG KA MAN
Senior Manager

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in Ui HOKLA:
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy.ar.the lahors:

cradifed laboratories.
salid.




- = i & Ay iy T = FIX A s 5
[ CASTCO R e CASTCO R SR HE
CASTCO TESTING CENTRE LIMITED CASTAN TESTING CFNTRE LIMITED ns
Eb-42 5 #7333 33, On Kui Street, Faniing, ‘ong Kong. 1:2597 8333
Test Report Eﬁ &:Fs} EE'S 5 #729A 3% 29, On Chuen Street, Farlin . Hone i, F7 .1 2597 8399 HO0AS 032
15 2 . o oags o -mail: info@cgstco.com.hk  Weébsite: wwwicastco cunihk TEST
Dimension and Mass of Cast Iron Drain Pipes, Fitting and Their Jc T st R sport
B 4372008 Angex AZ U AY (Clapse 438 40)] Dimension and Mass of Cast Irc 1 D1 vin 7 ipe , Fitt ng z nd Their Joints
N " sy | [BS 437: 2008 Anniex \2to. © (Cl ase 4.3 . 4.4 |
age u pages) Castco LRN : 20110 Daie of issue : 20 Noveraber 2020
. Page 1 of 2 page(s) Castco LRN : 201106-2814 DIM
Appendix
Details as supplied by custom
Customer : Cheung Hing Foundry {HK) Limited Customer’s ref. no. : --
Addrezs : 299 Pak Sha Tsuzn, Kung Um Road, Y sen L ng, Hong Keng
Y 1 Job title : — Contract no. : -
|t P— Sample description : [IN2725 x 150 Reéducer with Tlexiy 'e Joint
Manufacturer : Cheung Hing Foundry (HK) Limit. 1
Y Brand name : CHF -
i Nominal bore: 225 mm
Nominal Length: -~
Nominal Mass: 18.5 kg
1 Type of joint: Flexible joint
- f ] irr/g Laboratory test result o
F v ¥ o = Date sample received : 05 Nove . r2 120 Date of test : 07 November 2020
@ 2‘ ™ )X‘ﬂﬁ @“_ * Dimensions Check
L R e R T e ] P no. :201106-2814
Z —te e e -M;
< () I 9 Dimensions | Phgquirrn i Product requirsment. i code Mcasured mean value
; 5 from 1._wre -- no. -
# T ] - A = 245 mm 245 mm
[ A —
- 1
4 '4 H y 4 & 14 mm 5mm
L] L] 2 ] - 90 mm 91 mm
Z 2 I——— % 8 4 7 £ —
7 j oD .54 (:2) mm 254 mm 253 mm
1 T 210 .mm 10.2 mm .11 mm
o X | 22 4mm 227 mm 25, mm
Y I © 149 mm 150 mm | 151 m
-l - i - 190 mm | 2 mm
M.ss 185 (-2.78) kg 1o Skg 17.4kg
oD S —— \ |
|~y - —_— r— _
™ _4‘_\
P o=ks: 1. Testre. 'ltrelate only to the specimen tested.
2. Testresults £ .e sample comply with the requirement of BS437 : 2008. Ani..* A2 to A~ Clause 4.3 & 4.4
(effect of measurement uncertainty has not been taken into accovnt).
5. Se . »les Submitted by : Asia Developmeat (HK) Limitec
l 4. € oumi y of Origin : China
L % §F §F ¥ 3 —_— o - -
| )
F 0l Ehami N, i E
th &R B TR E Isigbony . b W
CAS'.CO TES 'NG CF’.TRE LIMITED | - i
Form No. PIPE DIM437_2008 T1 dd 31107/2019 | '”osg(;’r l( L\Tm ];ngN
0 Test Certificate
ALy

B SRS
Tel: 2597 8333

J #8730 S 7 B P
2 3 #F 29
Fax: 2597 834

Hy.-ostatic 1. *t on Cast Iron Pipe

\ *-house method L <. on BS 437 : 2008 Clause 1)

Date of issue : 20 Nove aber 020

Page 1 of 1 page Castco L. N: 201.76-2814 HYD

Details as supplied by clien

C: stomer : Cheuny Hing Foundry (.™) Limited Customer's ref. no. : -
Addre 5:299 + X Sh Tsuen, Kung Um Road, Yuen Long, Hong Kong
Jo title: - Cr=tmact no.: --
Samy. "> descri don : JN225 x 1.2 Red' zer with Flexible Joint

Bi.ndname: ¢y f -

Manufactw. - : Cheuny “Ting Foundry (HK) Limited

Laboratory Test Resun

Date received : 05 November 2020 Date of * st: 07 N vember 2020

ties as listed in the HOKZ
riginal-copy or the lably

directory of accredited laboratories
certified true copy is valid

Rer arks :
| 2. Samples Submitted by : Asia Develoy. ~ent (HK ~ imited
3. Country of Origin : China

Checked by: 7&
S|

IT KWAN NING

Senior Supervisor

Certified by: __\2 L \»)IW_\'
WONG KA MAN
Senior Manager

End of Report

Form No. PIPE HYD In-house_T dd 031062020 06

by 4% & #1733 SR A4 . 6 H . 6/F, Techno Centre, 33, On Kui'Street, Fanling, Hong Kong
FiA S 7305 87 ¥ .2 1 4 - 1/F, Sun Ling Plaza, 30, On Kui Sireet, Fanling, Hong Kong.
£ i H % 4 2 # 29A 3 - 29A, On Chuen Street, Fawlirrg, Hong Kong
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webgit

s sacton. aom bl

1. Test results relate only to the s, *cimen tes. 1 (effect of nea ureme 1t uncerainty has not been takeri into account).

DI

‘ I;WCimen 00. | 211106-2814 |
’;cmal 1. >mal hydrostatic pressure appiy (Be ‘I 35

i Sustain peric { ‘sec) 30 e ——
L
Tes: resalt ' Passed
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E-mail: info@castco com hk

Metallic Materials (Steel - Structural) - 3rinell Hardness Test
(BS EN IS0 6506: Part 1: 1999)

Date of issue : 20 November 2020
Page 1 of 2 pages

&
CASTCO TESTING CENTRE LIMITED

33, Op Kui Street, Faning: tHong-Kong.
29A, Tn Chuen Street, Faning, Hong Kong.
\ebsif2: www.castco.com.hy,

AR A 8

Tel : 2597 8333
Fax: 2597 8399

Test Report

Castco LRN : 2

Details as supplied 5y customer:
Customer : Cheung ~ing Foundry (HI) Limited

Address : 299 Pak Ska Tsuer, Kung Um Road, Yuen Long, Hong Kong

Job title : -

Test piece description : DN225 x 150 Reducer with Flexib ¢ Joint

Acceptance standarc : BS 437 : 2008 "lause 4.5 Table 4

Test piece no.: 1

Customer's ref. nf

Contract no. : --

Test results:
Date received : 05 November 2020

Test specimen thickaess : 6.66 mm

Datz of test : 14 Wovember 2020

Test temperzture : 23 °C

Sketch of Test loca ‘ions

Form No. NDT(ST) BH_MTL_T1 dd 061112018 s
HKAS has aceredited this laboratory (Reg. No. HOKLAS 032)
This report shall not be repreduced except in full, without writie]

5 #7335
% i R4 HT29A %
E-mail: info@cistco.com.hk

, Honeliai
Ris
T st R :port

BH B XE P AR
CcAeTAo TESTING CENTRE LIMITED

HiE
RS

HOAAS 032
TEST

2597 8333
.: 25697 8399

Metallic Materials (Steel - £ ‘ruc. w7 .) - ",rineli Hai dness Test

(BS EN ISO « 506: Past 1° .1999)

Date of issue : 20 Nover'iie: 2020
Page 2 of 2 pages

Castco LRN : 201106-2814 BH

Test results:
Indentation Inde,nlanonn jamegt I, Hentat. i means Comresponding
o {2-dizern ns) B hardness value Results
' (mm) . (HB)
1 2.10 2 2l 5 201 Passed
2 2.14 296, 2.20 02 Passed
3 2.09 H 2.12 ! 2.105 203 Passed
L& '
I
- —
- A A .\ R A
i |
- . [
L Y N ! | >

Brinell hardness

Hardness scale : HBWS5/750

“orce/diameter ratio : 30

Lr 1d symbol : Newton

“.old time : 12§

Calibration with reference block prior to testing : #  ~*
6. Surface finish : cleas; sinooth

Tesu. = Techm. e :

Ll sl o

R mar' .

NN

#h B R R TSR A
LAS'.CO TES "NG CF’,[RE LIMITED

33, On Kui .-eet, Fanling,-Hong Kang Tol 253576333
29 .Or Dhueri Su. S, Fanling, Hong Kong. Fax: 2597 8399
Web_* - ww 'castco.co 2.hk

BB ERESBR
A B2 8120A %
iinio@castco.com.hk

0 my o

Tes. Report
wieva.”~ Materials - . ~n.le Test of Metallic Mater als
(BS EN 10002-1 : 2001)
Date of issue : 20 Novembe 2020
Page 1 of 1 page

B

Castco 1 RN : 2. 1106-2814 TEN

Customer : Cheung Hing Founa * (HK) Li. “fed Customer's Ref. No. : -~

Addr s :299 Pak . 2 Tsuen, Kung « » Road, Yuen Lon-, Hong Kong

Ce atract N Job Title : -

Jrigin  f copper tut : - Supplier : -

Grac . & Form of co per tube product : - Location in wa'==+ —

No. « Type of sp .imen * .pplied . * n0. DN2 x 150 Reducer with Flexible Joint

. ~ceptance »  dard : T 3 437 : 2008 Clausc 4.5 Table 4 Nomi al thi* mess: & B3m 1

Laboraw. v Test Re. *!t

Date Received : « * Novembe, 7020 Date Tested : 14 Nov mber 2v .0

Tensile Test

!! Type Org. X-sect | Org. Ga . I Tfeld Tenstiv Position

I' Specimen | Grade & Width Thickness Area L agth € vength ! Strength | Elongation of Remark

| 1dentity Preparn | (mm) | (mm) | (mm?) _mm .‘}_(r a) ! (MPa I (%) | Fracture

I 2‘;‘8 - " - = 7.82 803 | en | : 24 - Valid -~
N i | ,|

Remarks :

1. egends: A - Proportional ; B~ Nen - proportiona. M - Machined ; N - Unmachined ;

+ This measurement is 'invalid' which rzlates to the po “*ion of fr *ure only.

. Test -esults i!ate only to the specimen test .

< Test esults comply with 53-437.: 2008 C. 4.5 Table + “~flect of measurement unc. tainty 1as not been taken into account).

+. San ples Submitted by : Asia Development (HN, ' imited.
5. C untry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Limited.

Checked by : /4%

Approved Signatory :

52 \\\“W!’J\!

SIT KWAN NING

Senior Supervisor

End of Report

Form No. ST BSEN 10002-1_2001 T2 &4 120872017 06

WONG KA MAN
Senior Manager

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific lsboratory activities as listed i
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy.a

wifled laboratories.
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Dimension and Mass of Cast Irc 1 Dr vin * ipe ,, Fitt. 1g £ ad Their Joints
{BS 437 : 2008 Aniniex \2to ..’ (C) ase4.3..4.4 |

Castco LRN : 210209-2851-006 DIM

Appendix

Details as supplied by customer

Cuztomer : Cheung Hing Foundry (1K) Limited

Addresz ;: 299 Pak Sha Tsuen, Kung Um Road, Y 1en 1 .ng, Hong Kong
Y 1 Job title : -

I | Sample description : [N360 x 225 Reducer with “1avit "= Joint

Y Manufacturer : Cheung Hing Foundry (HK) Limit. 1
Brand name : CHF -

Nominal bore: 300 mm
Nominal Length:
Nominal Mass: 24.5 kg

Type of joint: Flexible joint

BS437F

Customer's ref. no. : -

Coritract no. : -

Laboratory test result

Date sample received : 09 Febrv 1, 0%

Dimensions Check
Specimen no. :210209-2851-006

Date of test :

22 April 2021

Form No. PIPE DIM437_2008 T1 dd 31772019

Tel: 1597 83 3 Fax 2597 83|

Dimensions | BS . quireme.. Product requirement ficm code Mdasured seaival
from 1, re - no. FAD300225 e MemLVIrue
X A l - 273 mm 274 mm
J - 102 mm 101 mm
OD OD - 322 mm 3 319 mm
T 9 mm 10.38 mm

X . 300 mm *03 mm
Y | A 225 mm 22, mm
Y ! - 277 mm | 280 m. -
V. ss 24.5(-3.68) kg 245kg | Zu0kg

——_—— = R

| & N \I_\ |

E—— T

Remarks : 1. 1 “f result 1.">tes only to the specimen tested.

3 Sample Submitted by : Asia Development (HK) Limited
+. Co try of Origin : China

th & K oS R e
$.CO TES.'NG CF’.TRE LIMITED

Test Certificate
Hyc ~static ‘Ic * on Cast Iron Pipe

(- house method . - on BS 437 : 2008 Clause 1)

Date of issue : 29 Apri 2021

Page 1 of 1 page Castco Li N: 210.79-2851-006 HYD

Details as supplied by clien.
C: stomer : Cheuny, Hing Foundry (:.”") Limited Customer’s ref. no. : --

Addr s : 299 k. Shi Tsuen, Kung Um Road, Yuen Long, Hong Kong

Jo! title: — Crot=etno.: -
Samy. ~ descri don : JN300 x 2.~ Red' _er with Flexible Joint

Bi.*dname: CF ¢ -4

Manufactui. - - Cheung “'ing Foundry (HK) Limited

Laboratory Test Resuu

Date received : 09 February 2021 Date of t 5t: 22 A ril 2021

‘ |;pecimen 20. | 21.209-2851-006
Actual in. *nal hydrostatic pressure appiy (Ba.? 35

i Sustain peric 4 ‘sec) 30
L
Test result Passed

Rer ark: 1. Test results relate only to the 5, »cimen tes. >4 (effect of inea ireme it uncertainty has not been -aker into aczount).
| 2. Sample Submitted by : Asia Develo, vent (HK, " imited.
3. Country of Origin : China
N
Checked by: - Certified by: _ l |5 \A/”/Vh
SIT KWAN NING
Senior Spervisoe Hlid ot gpoct WONG KA MAN
Form No. PIPE HYD In-house_T dd 03/06/2020 o4 Senior Manager

"P':—‘(y # . 6/F, Techno Centre, 33, On Fui-Street, Fanling, Hong Kong.
.2 | # - 1/F, Sun Ling Plaza, 30, On Kul'Street, Fanling, Hong Kong.
#5 29A %t - 29A, On Chuen Street, Fanling. Hong Kong:
Tel: 2:-97 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Wekeita:mmucacton.com. hk

2. Comp.’»nce chec . against BS 437 : 2008, Annex A2 to A9, Clause 4.3 ¢ 4.4 was 1. * possible as this fitti: »
could not v for .1d in the standard (effect of measurement uncertainty has no “een takes. “ito account).

WONG KA MAN

. Senior Manager
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Test Report

Metallic Materials (Steel - Structural) - Brinell Hardness Test

(BS EN IS0 6506: Part 1: 1999)

Date of issue : 29 April 2021
Page 1 of 2 pagee

Castco LRN : 21,

Details as supplied by customer:

& B HREH29A%
E-mail: info@cistco.com.hk

A BRSPS A R D ks

CASTA2 TEETING CENTRE LIMITED

3%, On Kui Street, Faning, “.ong Kong. 12597 8333 ns

29A..0n Chuen Street. Faniin , Hon? ., F7 \: 2597 8399 HOKLAS 032
\WeDsite: WWWICASICo.corm-hl = mest

T st R :port
Metallic Materials (Steel - £ ‘ruc. w7 .) - "orinell Hai dness Test
{BS EN.ISO  506: Part 1° 1999)

Date of issue : 29 April 2027

Page 2 of 2 pages

Castco LRN : 210209-2851-006 BH

Test results:

5 \{ I Ind Indentation « iame >r {_ Y, Correspending
Customer : Cheung ~ing Foundry (HIJ) Limited Customer's ref. nj n 3::‘"0“ (Sdiodti 1s) I Cm?:r-' "I')mC""A hardness-Yalue Results
Address : 299 Pak Ska Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : - (mm) - | (HB)
) 1 4.27 4.30 49 198 Passed
Job title : - i
2 4.29 4..° 229 198 Passed
Test piece description : DN300 x 225 Reducer with Flexib!¢ Joint 3 426 | 427 ! 427 199 Passed
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4
Test piece no.: 1 -
Test results: 4
Date received : 09 I'ebruary 2021 Datz of test | (4 }arch 2021 \'l\
Test specimen thickaess : 10,12 mm Test temperzture : 20 °C T
Sketch of Test loca ions : =
1 2 3 - t
@ o e nw : ! :
Testi. ~ Techny, *e : Brinell hardness
Hardness scale : HBW10/3000
2. Torce/diameter ratio : 30
3. L ad symbol : Newton
4. ioldtime: 12§
5. Calibration with reference block prior to testing = * *
6. Surface finish : cleaii, sSmoath

l_ —B mar’' 1 Test: snltsrelate only

Form No. NDT(ST) BH_MTL_T1 44 06/}12018

HKAS has accredited this laeratary (Reg. No. HOELAS 032) 4
This report shall not be repriduced except in full. Without writtd
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Eanling,—Hong. Kaong.

Tes: Report
wieta” > Materials - 1" >ne le Test of Metallic Mater als
(BS EN 10002-1 : 2001)
Date of issue : 29 April 202
Page 1 of |1 page

Castco | N : 2 1209-2851-006 TEN

saecimen jested (eftscis Imea- “mant wiice. “inty has not Heen taken into account).

)
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TWONG KA MAN
Senior Manager

F

ties as listed in the HOKEAS directory of accredited laboratories.
iginal Copy or the labdyatory's certified true copy is valid.

Details as supplied by cu: ‘omer
Customer : Cheung Hing Founc v (HK) Lir ited
Addre . 299 ro. Sha Tsuen, Kuny *'m Road, Yuen Long dong Kong

Customer's Ref. No. : -

Cor ¢act No. : -- Job Tiue
C 1gin of .ieel : - Supplier : --
Jrade . form of stec pro . Location in works : --

No. . Type of speci ien supplied : 1 no. . N300 x 225 Reducer with Flexible Joint
Acce, *ance stands J: BS 37:20.° Clause 4 Table 4

L. “oratory . st Re dt
Date Rev “ved : 01 4, 12021
Tensile Test

Nomina' .nickness : 12,

Date Tested : 10 A ril 2021

BH

1b.m

Type Org. X-scct | Org. Gauge|  Yield [ Tensil. Josition
Specimen | Grade < Width Thickness Area Length Strength | Strength | ....ation of Remark
Identity Prepa: (mm ) (mm) ( mmz) (mm ) (MPa) (1. ?a) (%) Fracture
Iy '
| 210209- .
2251006 - - 7.99 12.10 96.58 - - 172 - Valid -
| I
Re.arks :
1, Legen. ** A - Proporiional : B -Non - portional ; M-* uchined ; N - Unmachined ;

+ This measurement is ‘invalid'w ich rétu < to the position o1 uacture on'
2. Testre ltsrel e only to the specimen tested.
3. Test results « mply with BS 437 : 2008 Clause 4.5 Table 4 (.. ™ct of meas. “ment uncertainty
4. "ample Submitted by : Asia Developmeni (HK) Limited,
5. C¢ ntry of Origin : China
. Brau {1 naic CHE 8
" Man facturer : ChetingHing Foundry (H .) Limitew.

Checked by : A 4 \l

Anproved © gnatory :

-« been taken into account);

SIT KWAN NING
Senior Supervisor
Form No. ST BSEN 10002-1_2001 T2 &d 1200572017

End of Report
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Sen or Manager
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